





Options 7-134 F80S Manual

6753L Right Angle Drive Standard Tooling:

Note: The Belt Driven Right Angle Drive is designed for a limited clearance between bearing caps
and it's performance will deteriorate as larger diameters are bored and extension spacers used.

Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 1 650-2-43 1.05 SPACER
2 1 ANSI B18.3 - No. 10 - Hexagon Socket Head
24 - 3/8 Cap Screw
3 1 |ANSIB18.3-5/16 - 18 - |Hexagon Socket Head
5/8 Cap Screw
4 1 |ANSIB18.3-5/16 - 18 - |Hexagon Socket Head
1 Cap Screw
5 1 |ANSIB18.3-5/16 - 18 - |Hexagon Socket Head
11/4 Cap Screw
REFF8S100-02152006
Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 1 650-2-43A SPACER - 1.50" LONG
2 1 |ANSIB18.3-No. 10 - Hexagon Socket Head
24 - 3/8 Cap Screw
3 1 |ANSIB18.3-5/16 - 18 - |Hexagon Socket Head
2 Cap Screw
4 1 |ANSIB18.3-5/16 - 18 - |Hexagon Socket Head
21/2 Cap Screw
5 1 ANSI B18.3 - 5/16 - 18 - |Hexagon Socket Head
23/4 Cap Screw
REFF85101-02152006
Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 1 650-2-43B SPACER - .70" LONG
2 1 |ANSIB18.3 - No. 10 - Hexagon Socket Head
24 - 3/8 Cap Screw
3 1 |ANSIB18.3-5/16 - 18 - |Hexagon Socket Head
11/4 Cap Screw
4 1 |ANSIB18.3-5/16 - 18 - |Hexagon Socket Head
11/2 Cap Screw
5 1 |ANSIB18.3-5/16 - 18 - |Hexagon Socket Head
2 Cap Screw

REFF8S102-02152006




Options

6753L Right Angle Drive Standard Tooling Cont:

7-135

Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 1 |501-70A Tool Holder Lock Screw
ass'y
2 1 |small cutterhead body
3 1 |small cutterhead cover
4 1 |502-2-85B Index Screw
5 1 |650-2-6A 4-40 brass tipped set
screw
6 2 |ANSI B18.8.2 - 1/8 x 3/8 |Pin - Hardened Ground
Production Dowel
7 3 |ANSIB18.6.2 - 10-24 Slotted Flat Countersunk
UNC x 0.375 Head Cap Screw
8 1 |ANSIB18.3 - No. 10 - Hexagon Socket Head
24 - 3/8 Cap Screw
9 1 |ANSIB18.3-5/16 - 18 - |Hexagon Socket Head
5/8 Cap Screw

REFF8S104-02162006

F80S Manual

650-2-39B Small Line Bore Head 2.0" —4.0” (50mm — 100mm)

Toolholder Toolholder Length Bore Diameter Range
6801B 1.54" (39mm) 2.0"-2.4" (51mm —61mm)
6801C 1.75" (44mm) 24" -2.8" (61lmm —71mm)
6801D 1.95” (50mm) 2.8"-3.2" (71mm —81mm)
6801E 2.15" (55mm) 3.2"-3.6" (81mm —91mm)
6801F 2.35" (60mm) 3.6"—4.0" (92mm —101mm)

When used with 6753L Right angle Drive, minimum distance between bearing housings 2.69” (68.3 mm)

511-29-12D and 511-29-12F Torx Wrenchs

For use with Torx style screw in Triangle cartridges.

REFF85S95-06082004




Options

900-2-19 Micrometer Assembly:

2.0"-4.0" (50mm — 100mm)

501-72 Hex Drivers

REFFB512-0425200¢

7-136

F80S Manual

Parts List

ITEM QTY PART NUMBER DESCRIPTION

1 1 |502-34-2R Micrometer Head

2 1 |502-30-10A Anvil

3 1 |ANSIB18.3-3/8-16 Hexagon Socket Set
UNC x 0.38 Screw - Flat Point

4 1 |502-30-10M Clamp

5 1 |ANSIB18.3-No. 10 - Hexagon Socket Head
24 -1/2 Cap Screw

6 1 |502-30-10K Ball Plunger

7 1 |502-30-10J Square Nut

8 1 |502-30-10B Micrometer Frame

Standard Inserts

RT322 3/8 IC TRIANGLE 1/32 RADIUS
RT321 3/8 IC TRIANGLE 1/64 RADIUS
RT212 1/4 1C TRIANGLE 1/32 RADIUS
RT211 1/41C TRIANGLE 1/64 RADIUS




Options 7-137 F80S Manual

Thrust Facing Equipment:

The Cross Feed Head used with Rottler's Line Bore Assembly is used to machine faces and bores that
are inaccessible to our standard counterboring packages. Here the Line Bore Head is shown cutting a
thrust face surface. The Cross Feed Head uses the spindle rotation to drive the cutter out (at .002” per
rev.) as it rotates.

The operator will manually engage the cross feed by holding the feed ring, located on the cross feed head
body. When the cutter reaches the maximum diameter of it's cut, the operator will (1) release the ring, (2)
jog the cutter off the surface, (3) stop the spindle rotation, (4) engage the retract feed, (5) restart the
spindle, (6) hold the feed ring, resulting in the cross feed retracting at the rate of .04” per rev.

N
\\
=

/////L\
6787H
ADAPTOR
SHAFT

REFFBBACI1-06102004

6757R
TOOL BIT
HOLDER

NO > N
AN \
h\I;Q N
© N
o ' >
o
\\
v ' -7
,,77,7)7\7 >/
3 ;
/ /\\ 7

6787

PILOT CHUCK

6787N

a
<
[
T
a
Lol
L
[
)]
2
O
o
O



Options 7-138 F80S Manual

6648 Caterpillar 3400 Series Tappet Bore Repair Kit:

REFBUL—91-121797

©

FOR LEVELING THE BLOCK

FOR CENTERING THE
SPINDLE
6648A
ADAPTER . r
|
|
I
I

DIAL .
|NMCAT0R16§§§
~ I

6181

N
MF=79 Qg:;;:;

“m
RN

R

10-24 X 1/2 [ \
SOCKET HEAD MF—71D b AN
FLAT SCREW 3/8-16 X 3/8 1y XY
SOCKET HEAD Y N
SET SCREW 1 \ ]
_/ (2 REQD) L \/
66488 Q
BORING ]
BAR 6648C
O NOSE
[v
6301F
INSERT
6648D

LOCATING JIG



Options

7-139

F80S Manual

Spindle Adapters for Mounting Universal Tooling
6170C Blank Adapter

This adapter can be machined by the customer to suit special tooling needs.

6170C Parts List

ITEM | QTY PART NUMBER DESCRIPTION
1 1 |6170L ADAPTER, SURFACING HEAD
2 1 |6181 Drive Key
3 1 |ANSI B18.3 - 10-32 UNF - 0.375 Hexagon Socket Head Cap Screw

REFF85139-05102006

o

)




Options

7-140

6170J #40 Taper Adapter Assembly

Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 1 6170F Locking Screw
2 1 6170H Key, Drive
3 1 |6170E ADAPTER, SURFACING HEAD
4 1 6181 Drive Key
5 1 |ANSI B18.3 - 1/4 - 20 UNC - 5/8 Hexagon Socket Head Cap Screw
6 1 |ANSI B18.3 - No. 10 - 24 UNC - 3/8 | Hexagon Socket Head Cap Screw

REFF85140-05102006

F80S Manual



Options 7-141 F80S Manual
6170K R8 Adapter Assembly
° @
6170K Parts List
ITEM | QTY PART NUMBER DESCRIPTION

1 1 |6170D ADAPTER, FOR R8 TOOLING

2 1 |514-3-12K Screw, key Lower Limit

3 1 |6181 Drive Key

4 1 |ANSI B18.3 - 7/16-20 UNF x 1.25 Hexagon Socket Flat Countersunk Head Cap Screw

5 1 |ANSI B18.3 - 10-32 UNF - 0.375 Hexagon Socket Head Cap Screw

REFF8S141-05102006

(O




Options

6514Q Adapter, MT #5

7-142

6514QParts List
ITEM | QTY PART NUMBER DESCRIPTION
1 1 |6514Q Adapter, MT #5
2 1 6181 Drive Key
3 1 |ANSI B18.3 - 10-32 UNF - 0.375 | Hexagon Socket Head Cap Screw

REFF8S142-05102005

F80S Manual

>
g

=



F80S Manual

7-143

Options

Front View V6/V8 Auto Rotate Fixture

LL—1—20S
. SINN—L gr199
99—4 ‘G9—4 ‘43— 16899 150ddNS
6179 90199 3sva NIVA 3Lyd 3dIN9 3Lvd 3AIN9 dAYTO 00719
Y3INQILISOd  ¥3Ldvay ¥3MO0T
4ve T
NOISNILX3 \\W\\\N\\\\\\\\\\\\\\\\\\h\\\\\\\\\\\\\
=1
-
NE
\E
N
=
g \%‘é Gimm @\R —— 861/9
A Y3ANOILISOd
yve
86079 NOISNILX3
TNV ——| |
v60.L9 © © ®
37144v8 — o
.C —I1699
< ¢ —11699
(=] [ «
a60/9 S | & —HI699
S_Sﬁm@o@mm\ | e ® | <L —91699
O o HOLYO0
300719
g @ H30VdS
— . o L
. ~ —— Q1699
| YANOILISOd
— — / gvg
i = ]
60/9
JUNSOTONI
IVOINL03T3
40199 —= — dAL v/
Y3Ldvay ¥3ddn 12599
STITIVHEV A
LHOIY L
A.SSY dNVT1O 48-¢-206G
y 31699 A.SSY dAVTO
AO0TE 0LV YINOILISO N4 M00T18-A 50078 0LNY
ovg

L6¥LLL—

€Z4vA8443Y



F80S Manual

7-144

Options

Front View V6/V8 Auto Rotate Fixture Upgrade Model

Effective after 12/20/202

V1l—11-20
1INANOD .v/€

d

88—4 '68—4 '¥8—4
3asva NIviN

06149
43INOILISOd

LI=1-c0S
SINN—1 av199
aeg99 aeg99 140ddNs
3Lvad 3ain9 31v1d 3aIn9 dAV10 X0074

48
NOISN3LX3

Z1-11-205
LHOIVALS 7/€
ONILLI 1INANGD

20499
34NS0TON3

€l—=11-20%
UYALSYN

Vv60L9 d0/99
3744va LNNOA T3NVd

S07d ¢
9¢-2-208
334930 06 ,8/¢
ONILLIA LINONOD

£2-2-205
1INANOO ,B/€
8-9-209
334930 06 /€
ONILLIS 1INANOD

1HOI

ASSY dAVTIO
y 31699
0078 OLAY HINOILISOd
dvg

8619
/ ¥3NOILISOd
4va

NOISN3LX3

41699

M3H0S
d01vO01
»o0718
32599
ST3TIVHvd
48-¢—c0S

NV MO0T8—A

& —M1699
£ 1699
o —HL699
L —9O1699
4O0LvYO01
»00718
d30VdS

[—— Qi699
H3INQILISOd
dvd

kl‘ — dAL ¥/1-L

-

FEEN
A,SSY dAVT0
©o01g oLny



F80S Manual

7-145

Options

1/99 9NIY (0. 03y 2)
ONINIVLIY vOv# AN
44N¥a0OM
£999 vG/99
(0,034 +) SONI¥dS Y1100
ITIAITI38 Za99
ONINY3 V0/99
¢e 600G $999 ONIMdN0D
ONIYY3IE — zmo;/ I9IX314 )
6699 = S
- Dzul// % i J_ 2999
AL J
=N
G0/9 £O-N
1NN xoof\\

VS0L9 £0-N _

YIHSYM MO0T—" ~___ 8899
> LNNOW
o | HOLOW
e
)

@ 9599
< 9NISNOH
yv39
)
W 0£99
o 00 s
m A3
) v£999
= G99 YY3IO WHOM
8 L4VHS
)
R L680LL—94VAB44TY



F80S Manual

7-146

Rotational Drive Assembly Fixture Upgrade Model:

Effective after 12/20/2002

Options

1299 ONIY
ONINIVLIY
£999 VG99
(0,039 ¥) SONINIS Yv1100
377IA371138 7999
INIYY3 V0,99
¢ -6-20S 999 ONIMdN0D
ONI¥Y3Ig — INHOM: 31891X374 )
6699 S /
dv0 ON3I—] . j ) , NO6L9
] L _ _ 3180
K M | \“ / MOove 4334
_ SN J
G0/9 $O-N
10N X00T— /
/’ —
_ 088-¥£—+05
VG049 £0—N HOLOW
YIHSYM HOO0T— SSIHSNAg
OAY3S OV
V8899
LNNOW
9599 YOLOW
ONISNOH 888 —+¢ —¥05
Y30 80299 318v0 ¥OLOW
A008 9NMN0D
0499
12-8-20S AQ08 9NANOD
A3
v£999
G199 HV3IO NIOM

L4VHS

2002LTT1-9T4vAB434



Options 7-147 F80S Manual

Rotational Drive Gear Housing:

RETAINING
RING 6671

FLEXIBLE
COUPLING

6670A COUPLING BODY
/_6670 (2 REQ'D)

% §|
O~ — kev

6662D
L\WOODRUFF
S KEY #404
(SRR

DRIVE SHAFT
6651

KEY
6651A

REFF8VAF24—-040495

COLLAR

AT o BEARING
BELLEVILLE . 65;;;;;) . 6682
SPRINGS . S
g%6R7EQ ® | \GEAR HOUSING
2 / 6656
END CAP S
6699
KD
X BEARING
502-9-32
BACK—UP RING
LOCK WASHE 6668
LOCK WASHER O
RO T N=03 6705A N=06 6049 =
LOCK NUT =4 BELLEVILLE
N—06 6048 SPRING
6666
SEAL
6673

‘k\\\\\\“-HOUQNG

COVER
6658C

SENSOR DISK
6651B - ‘
1/8 DIA ROLL

‘.,/,/,/f””//’__ PIN

SENSOR COVER
6658A

ADJUSTABLE PLATE
66588
(2 REQ'D)

MAGNETIC SENSOR
(4 REQ'D)
514—7—41



Options 7-148 F80S Manual

Rotational Drive Gear Housing Upgrade Model:
Effective after 12/20/2002

RETAINING

RING 6671

DRIVE SHAFT FLEXIBLE

6651 COUPLING
6670A COUPLING BODY

6670B

COUPLING BODY

Lu‘\\\¥ 6670
WOODRUFF

KEY #404

REFFBVAF27-12282002

COLLAR
6675A

eal BEARING
6675 )
BELLEVILLE D)
SPRINGS
é%gfo[” GEAR HOUSING
6656
END CAP
6699
BEARING
6672
KEY
‘ 502-8-21
I‘ WORM GEAR
\ 6663A
BEARING
502—9-32
BACK—UP RING
LOCK NUT LOCK WASHER 6668
N—-03 6705 N—03 6705A
BELLEVILLE
SPRING
6666
\
HOUSING
COVER
6658C
SENSOR DISK o
66518 -
1/8 DIA ROLL
) &‘/////////////kAVMN
&)
SENSOR COVER NO LONGER
6658A USED AFTER
UPGRADE
ADJUSTABLE PLATE

6658

MAGNETIC SENSOR
(4 REQD)
514—7—41



F80S Manual

7-149

Options

180 Degree Rotational Lock:

(0,034 2)
08713 .06

6599
7RO dIV

K

O
O
@)

@)
O
@)

I

OO

N

|
@~O°

'HY VL899

H1 /899

31vid

ONIMOOT
G899

13X0vd8 ONILNNOW

S6Y0v0—G4VAR44Y

(3LISOddO) ' HT 2£899
(NMOHS)'HY 8/899
13Movyg 9NILSNray



Options 7-150

F80S Manual

Right Side View V6/V8 Auto Rotate Fixture:

60" RISER



F80S Manual

7-151

Options

Left Side View V6/V8 Auto Rotate Fixture:

v¢0L9
JLNAHD dIHO

VLL99 d6899
1NOY4 43N0 J1Lvid 3dino

| , 82999
a13Hs

\ V999
el © v

7699
N © © © 43IN00 Mov8a

a88—v¢ —v0S

3QvdodnN d3L4v

€999 3dvdodN 340438
HOLOW

0C999
43N00
4OLON

HY 06149
‘H1 96149

1049
43N00

NOISN3LX3 MO0

(0,034 )
1699
¥3N0D

‘H1 41699

o 80/9
HY 31699
43NOILISOd ¥vg dols @ﬁﬁ<yww
(0,034 7)
1049 o
M3HOS dOL1S e

20028CC1-0C4vAB443d



Options 7-152 F80S Manual

Rear View V6/V8 Auto Rotate, Air Enclosure:

REFF8VAF11-111397

ENCLOSURE
6709

REGULATOR — B
502-27-18

AIR GAUGE

|~ 502-11-8

AIR FILTER —
502-11-21B

INCOMING AIR \

>

§
EXHAUST /

VENT
502-1-88

MANIFOLD
502—2—-64B
(2 REQ'D)



F80S Manual

7-153

Options

Front View
V6/V8 Auto
Rotate

After

Fixture, Air
Enclosure,
Upgrade

Model:
12/20/2002

Effective

vil—1L—20G
LINANOD . #/¢

e

YACN—vEC—/08

dOLVI1NO3d o311

zl—11—20S
LHOIVHLS 7/¢
ONILLI LINANOD

Q ONVdE NIOHON

I —

NZON—Y/ 1 —4Nd
ONVHE 0dS 1/
ONILLIH av3aEIng

Cl=l=<09
IVALSYN

00/99
JYNSOTONT ﬁ@g \
0 o]
v —00L
4311138 NIVHLS
SO1d ¢ ¢T—C—208
9C-C-206G 1INANOD ,8/¢
v60/9 ao/99 334930 06 .8/¢
J744v9 LINNOW T3NVd ONILLI LINANOD 8—9-206
334930 06 . ¥/¢

20028ZCt — 8T4VAB443Y

ONILLI4 LINANOD



Options 7-154 F80S Manual

Auto Rotate Enclosure Upgrade Model:
Effective After 12/20/2002

0 RELAY RELAY SOCKET FLYBACK TERMINAL TERMINAL
g 6471A 6472 DIODE STRIP STRIP
0 6554H 514-7-74 502-11-10C
N - ~=C yd
E | 14 |13 O O
<
% GErEe (G - & « e [shH=
i L2 N o [t ENN |
I} il MR H [ Ta ] ek
« 2 Vo2 T8 57 [T
8 ga}f = 2 ['Tey e[ rans
SERVO DRIVE o5 15 s j 2 . SzliSo)
504—34—88A 1o Eas el =
15 PIN s e N e
CONNECTOR b= e
22 [ & N TG Lwn
64978 —_| s =)
PINS 2ES — . e
6497C —| S =
d (i flo [s [ S 1/4 PLUG IN ELBOW
PRESSURE SWITCH °, 0 o o) an /ol TN L bw SPC BRAND
NORGEN BRAND =2 o ﬁﬁ N PLU—1/4
b w!
0880320 é {2 ; 5 O el
1/4 PLUG IN Y i 5 IR | R BULKHEAD
SPC BRAND : 9) =P SPC BRAND
PYJ-1/4 i =l PMF—1/4-N02U
(3 PLACES)AA\\\ Jz “eo O 3 PLACES
S e
CLEAR TUBING MUFFLER
SPC BRAND ADSEN BRAND
u—w/4gﬁ\\ BM-28
PANEL MOUNT ‘
6670D | —— MODULAR
N MANIFOLD
NORGEN BRAND
VOIRAXQ2
BAFFLE
6709A — |
[ —————— SOLENOID VALVE
120 VAC
NORGEN BRAND
V096516 A—B318B
SELECTOR VALVE
| NORGEN BRAND
03-0419-22
FLOW CONTROL
NORGEN BRAND
T1000A2800 —

BULKHEAD

SPC BRAND
PMM—1/4=N02U
(6 PLACES)

FILTER/REGULATOR
NORGEN BRAND
BO7—234-M3KA



F80S Manual

7-155

Options

Center Section V6/V8 Auto Rotate Fixture:

G999 LS99
¢1/9
didLs 9/99 V6819
43A00 13X0vyg NId

VG199 47599
130N8 dIHD INVYS 140ddNS
=z
2 08599
43A00 ONISNOH
ooy L — \\\\\\\\\uu 6709 YIHSVM
/ 8409 LNN X007
ZLL9 500
dI¥LS Y3IN00—] Jole
V.99
43IA0D LNOYS é (003 2)
= R Z0L9
909 didLS
v3s vors
1sna 1734
£L99 ¥3IN0D
2,99 v3s 9999
9NI¥v3g ) 3 NS
6999 1599 g9gg  ITIAITIIE
ONIdv3g LAVHS 3AING oNIA
NOILYLOY Mmm M e
G699 7 |
8/.—7 ¥vg ¥YOLVOOT _ .
699
8/¢—2 ¥vg ¥OLVOOT V1G99 AIM mum%oz
VY£999 ¥VID NHOM
V899
A.SSY INVH NIVA
80599
9899
3LVd 3LVL0Y 250m

L660C1—224VAB443Y



Options 7-156 F80S Manual

Auto Rotate Block Clamp Left Hand:

504-29-36
SET SCREW

REFFBVAF7-111397

MF—-189
GREASE FITTING

MF—158A
3/4 X 17
SHOULDER BOLT

6613E
CLAMP SHOE
L.H.

502-1-74Q
DRIVE PIN

6660A
AIR
CYLINDER

SET SCREW

‘\/\~\\\\\
O\
~ON
PIVOT BRKT. 6610N

ASS’Y.

6610P
AIR CYLINDER
SUPPORT



Options 7-157

Auto Rotate Block Clamp Right Hand:

REFF8VAF8-111397

504-29-36
SET SCREW

502—-1-74Q
/ DRIVE PIN

F80S Manual

MF-189 — \

GREASE FITTING

_/%@

3/4 X 17
SHOULDER BOLT

6613F
CLAMP SHOE
R.H.

6610M
SUPPORT R.H.

6660A
AlR
CYLINDER

6643A
PIVOT BRKT.
ASS'Y.

AIR CYLINDER
SUPPORT



F80S Manual

7-158

Options

Sliding Chip Guard F85 — F84, Single Door:

d400ad J1ONIS S8—4
advnod diHO ONIAINS

13XM0vyd

8¢/9
a.03y ¢
13X0vdE
v¥.9

Q.b3y ¢
d01031434
abay z SEISISIg!

JIANVH rveL9
BE=Z—¥1G

1HOIY
d73IHS dIHO
4¥2L9

EE\\
Q13IHS dIHD
oveL9 doLs

9¢/9
31Vd ONIXMOVE
v9¢/9 a3y ¢
d3A00 3dIS
V¥ZL9

d13IHS
OILSV1d
IYCLO

L621ZL—-SXI148443y

a0 ¢
1NN—1
Vil—1—20S

¥8—4 MOvil

ds¢/9
G8—4 MOVl
G¢L9




F80S Manual

7-159

Options

Door Assembly, Single Door:

> YOLO3NNOD
400a ITONIS g8—4 1InanNood 8/¢ wawmﬁwume
ayvno diHD SNIANS £¢—-2—20G
ATGWNISSY 8004 |

HOLIMS

L1INN
9G—1l—-¥1G

a.03y ¢
d39NN1d
/|w|wn|oom

ONIHSNg

Jgvisnravy
VveL9 .
4004
0¥,9

'S
a.03¥ 9 §
T33HM .
¥L9
N
SON
S6-2—206

/ K

&~
i

L6Z121-9X148443Y ONIHSNg
av¢/9




